[FI =1
A H SEERI B B2 7T, A T 490BPG ST A A,
M PR EITIE 490BPG SEMHLEAFIT A TEIILUT N2 .
1. P RSN S K R A5
2. R ZAHE B S h i
3. iR F AR AR
A H SR BIARYE 2002 BT Mgl . 25 BB S A R R

2008 4E 5 H

PREFACE

This catalogue is published with the aim of offering convenience to the

customers. It includes all parts of the engine model 490BPG.

On placing orders for the parts of 490BPG engine,the customers are requested to
offer the following notes:

1.The model of your engine and its serial number.

2.The part number indicated in this catalogue.

3.The name and quantity of the part required.

Drawing of the parts in this catalogue are made according to the design in 2002.

Further changes of the design will be reflected in the next edition.

May/2008



H sx

Contents
HUA ®FE5C B Cylinder block flywheel housing assembly ««««eevereerninniniiniinni. 2
SEL S M SHLM Cylinder head and gas exchanging system assembly «eeeeeeeseeeeeeniinnnn. 6
THRRFEEN,  Oil sump assembly ++eeeereevrnreniein 10
TG ZEHEFT ML Piston connecting rod assembly «e«eveseeesiniiiii 12
il S B Crankshaft flywheel assembly «eeeeeesoereeiiniinii, 14
IERTARAE S R B Timing gear train assembly o+ eeeeeeerneereiiiii 16
RELTEE B, Cylinder head cover assembly -« +eeeeeeeerenereieniii 20
PLIMZE HLINAS K Oil pump and oil pipe assembly ««««esveeerseremerenrienireene 29
BHIKFE KIHFBIE  Cooling water pump and fan assembly - ««-ssveeeeemmmeneeeiinnnea. 24
RIS RS Fuel supply system assembly «eeeereereeeniiini, 26
HLIMUETS 22 AN FML L FEHL B FALIIL v oov e ememmemmeemeeeeees e e e iee e e e 28

Oil filter  starting motor and charging generator assembly

A o

& =1 ATGE
XK06-002-00443




Cylinder block flywheel housing assembly

HLA REETE B AL




HLA REETE B AL

Cylinder block flywheel housing assembly

5 (A=) YA B & I
No. Part No. Name Q’ty | Remark
1 | GB/T5782-2000 @@é}]’% Bolt M12x32 8
2 | GB/T93-1987 SHEEAAPE 12 Spring washer 12 10
3 | 490B-13001A kAT Flywheel housing 1
4 | GB/T5783-2000 @ﬁ)ﬁgﬁ Bolt M10x25 8
5 | GB/T93-1987 JHEEAAPE 6 Spring washer 2
6 | GBIT67-2000 ﬁf%y‘%ﬂ Screw M6x10 2
7 | GB/T120-2000 RIS A10x25 Pin A10x25 2
8 | GB/T5782-2000 @@jﬁ%ﬁ Bolt M12x45 2
9 | 490B-13003 WL TR Cover,inspection hole 1
10 | GB/T848-1985 JINPE 12 Washer 12 8
11 | GB/T5782-2000 @@éﬁgﬁ Bolt M12x30 2
12 i%(i)i?zwz 0il seal 100x125x12 1
13 | 490B-01024A JERUIES AR 0il seal seat 1
14 | 490B-01025 JeihE R Gasket 1
15 | 490B-01009 9 58 Plug 1
16 | 490B-01008 JEkE SRS Bushing 1
17 | 490B-01022 TikHER Lower thrust bushing 2
18 | 490B-01026 FakHER Upper thrust bushing 2
19 | 490B-01019A TR Bolt 10
21 | 490B-01023 IEER S Rear main bearing cover 1
22 | 490B-01033 FHIFC TR Lower half,ain bearing 5
23 | 490B-01034 FHIFC LR Upper half,main bearing 5
24 | 490B-01027 thoe Plug 1




HLA REETE B AL

Cylinder block flywheel housing assembly

5 (A=) YA B & I
No. Part No. Name Q’ty | Remark
25 | 490B-01032 F K Main bearing cover 4
26 | 490B-01001 LIJREN Cylinder body 1
27 | GB/T119-2-2000 | [A4:4S B8x20 Pin B8x20 2
28 | GB/T119-2-2000 | [EFEHY B10x24 Pin B10x24 2
29 | 490B-01080 WiILFER 15 Plug 15 2
30 | 490B-01029 IRIE R% Plug R¥ 6
31 | 490B-01079 Wil 3R 40 Plug 40 4
32 | 490B-01071 ML g RE s Gasket 1
33 | 490B-01072 FLI I JAE E Al Oil filter back plate 1
34 | 490B-01073 HLIMIETE as Gasket 1
35 | 490B-01076B SEMETE fSE Fuel filter back plate 1
36 | GB/T93-1987 P 10 Spring washer 10 15
37 | GB/T5783-2000 | 7NF1Sk48#: M10x22 Bolt M10x22 2
3g | 490B-01002A iﬂ%ﬂ%ﬁ(ﬂﬂ) Bolt 14

490B-01003A LT I2HE(2) Bolt 4
40 | 490B-01005 SEE Cylinder liner 4
41 | 490B-01006 SHrEKE R Water seal ring 8
42 | 490B-01007 AR HE TR Camshaft bushing 2
43 | 490B-01012 HKEHR Gasket 1
44 | 490B-01011 HEKAE Water pipe 1
45 | GB/T5783-2000 | /NAAKIRH: M8x25  Bolt M8x25
46 | GB/T91-2000 JFEES 1x12 Pin 1x12 1
47 | 485-01103 T I e Drain cock core 1
48 | 485-01101 JROK 1 T4 Drain cock handle 1




PUA®EEFE B Cylinder block flywheel housing assembly

FF5 (A2 % B & I
No. Part No. Name Q’ty | Remark
49 | 485-01102 A4 Cock body 1
50 | GB/T97-1-1985 | & Washer 2
51 | 485-01104 JifL Spring 1
52 | 490BPG-15200 HISCA(AD) Front bracket(left) 1
53 | 490BPG-15100A | BiZH(£) Front bracket(right) 1




RELFE LB AHIM  Cylinder head and gas exchanging

system assembly

1




RELFE LB AHIM  Cylinder head and gas exchanging

system assembly

5 (A= s B & I
No. Part No. Name Q’ty | Remark
1 | 490B-03018 WL R 12 Plug 12 2
2 | GB/T894-1-1986 | 4P 20 Snap ring 20 2
3 | GB/T848-1985 P8 20 Washer 20 8
4 | 490B-03212A SINEERE Valve rocker arm bushing | 8
5 | GB/T6171-2000 | /NFIEE: M8x1 Nut M8x1 8
6 | 490B-03201 SimgERiggr  Adusting screw for valve g
7 | 490B-03211A SIS Valve rocker arm 8
8 | 490B-03202 ARl S Seat 4
9 | 490B-03203 SRR Spring 3
10 | 490B-03204 SITREE R Shaft 1
11 | GB/T5783-2000 | 7NFHSkI2HFE M8x18 Bolt M8x18 9
12 | GB/T93-1987 S ARJE 8 Spring washer 17
13 | GB/T97-1-1985 | -4 [E 8 Washer 8 2
14 | GB/T1096-1979 | “F-4# C8x32 Key C8x32 1
15 | 490B-06003 SHERT Push rod 8
16 | 490B-06002 AT Push tappet 8
17 | GB/T5782-2000 | 7SFAKIRME M12x45  Bolt M12x45 1
18 | GB/T93-1987 R 12 Spring washer 12 1
19 | 490B-02011 MECHITER Bkl loPhing plate gfogear i
20 | 490B-02008 L ES T AR Thrust plate for camshaft | 1
21 | 495B-06001 o Camshaft 1
22 | 490B-03006 I8 Split valve retainer 16
23 | 490B-03007 SR e Valve spring seat,upper 8
24 | 490B-03005 ARIAE S Valve spring,inner 8




RELFE LB AHIM  Cylinder head and gas exchanging

system assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark
25 | 490B-03004 SI1ohaReE Valve spring,outer 8
26 | 490B-03011 ST A Lower seat,valve spring 8
27 | 490B-03015 HEAD Exhaust valve 4
28 | 490B-03014 A Intake valve 4
29 | GB/T5783-2000 | 7<fAskiZfe M8x20 Bolt M8x20 4
30 | GB/T93-1987 AL 8 Spring washer 8 17
31 | 490B-03012 J5 it 5 Rear cover 1
32 | 490B-03013 Je it e T Gasket 1
33 | GB/T56-1988 ANAREE M8 Nut M8 8
34 | GB/T899-1988 ﬁ?ﬁ%@so Stud AM8-M8x50 8
35 | 490B-03101 SELEE Cylinder head 1
36 | 490B-03102 ITSE Valve guide 8
37 | GB/T923-1988 S IREE M8 Nut M8 4
38 | 490B-03001A ST SRR Bolt 4
39 | GB/T6170-2000 | /SFIEEE M10 Nut M10 4
40 | GB/T93-1987 JEEARPE 10 Spring washer 10 4
41 | GB/T97-1-1985 | ‘4 10 Washer 10 4
42 | 490B-03003 HEE R Gasket 4
43 | GB/T899-1988 ﬁfﬁﬁgﬁ% Stud AM8-M8x25 8
44 | GB/T6170-2000 | /NFHUEEE M8 Nut M8 8
45 | 490B-03103 o Plug 1
46 | 490B-43005 TRAR A Thermostat gasket 1
47 | GB/T5783-2000 | 7SSk M8x25 Bolt M8x25 3
48 | GB/T97-1-1985 HE 8 Washer 8 7




RELFE LB AHIM  Cylinder head and gas exchanging

system assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark
49 | 490B-43001 TR AR Thermostat cover 1
50 | 490B-43003 TR A Thermostat cover gasket 1
51 | 490B-43002 TR AT Thermostat 1
52 | 490B-01074 g Pipe 1
53 | 490B-43007 /MBI KA Water pipe 1
54 | 490B-43008 1RJE NPT3/8 Plug NPT3/8 1
55 | GB/T5782-2000 | 7<fAkIRF: M8x35 Bolt M8x35 4
56 | 490B-43101-1 QR Thermostat housing 1
57 | 490B-43009 TR B FE Water temperature transducer | 1
58 | 490B-03108 HES Exhaust valve seat 4
59 | 490B-03107 S Intake valve seat 4
60 | 490B-03009A mH Hoisting bracket 1
61 | 490B-01078 i 3E R 30 Pulg 30 4
62 | 490B-08001 HES Exhaust pipe 1
63 | 490B-01004 AL T AT Gasket 1
64 | 490B-03109 M A Sleeve tube 4
65 | 490B-09003-7 PRI Connecting pipe 1
66 | 490B-09002 A Intake pipe 1
67 | 490B-54000 2N Air heater 1




B Oil sump assembl

THRTEE




ST B Oil sump assembly

FF5 (A= % Bie| & F
No. Part No. Name Q’ty | Remark

1 | 490B-07200 Bl R 0il dipstick 1

2 | 490B-07002 i) i3 Oil sump gasket 1

3 | GB/T5783-2000 | 7~FSkIEH: M8x16 Bolt M8x16 28

4 | GB/T93-1987 R 8 Spring washer 8 28

5 | 490B-07100 TR ER 0il sump 1

6 | JB982-77 A% E R 20 Seal ring 20 1

7 | IB2343-79 VAV P e Magnetic plug 1

11 .



.12 -

10

TG IEEM B Piston connecting rod assembly




TG FEIEFF B Piston connecting rod assembly

FF5 5 YA Bie| & F
No. Part No. Name Q’ty | Remark

1 | 490B-04002 H—IESH Compression ring(top) 4

2 | 490B-04003 W IESA Compression ring(second) | 4

3 | 490B-04102 BT Spiral expansion spring 4

4 | 490B-04103 fis Pin 4

5 | 490B-04101 iEZSINEN 0il ring body 4

6 | 490B-04013 PR (I ZEEH 4 P Snap ring 8

7 | 490B-04001B THIE Piston 4

8 | 490B-04004 THFEHY Piston pin 4

9 | 490B-04005 HEARTE Connecting rod bush 4

10 | 490B-04201 EFT Connecting rod 4

11 | 490B-04007 R Connecting rod bearing 8

12 | 490B-04202 T Connecting rod cap 4

13 | 490B-04009 HEFT IR Connecting rod bolt 8

.13 -



it ® 32 B Crankshaft flywheel assembly

.14 -



4l KFS S Crankshaft flywheel assembly

5 (A= YA Bie| & F
No. Part No. Name Q’ty | Remark

1 | 490B-05008 RRmiP]IN Starting pawl 1

2 | 490B-05007 A Bl T E Washer,starting pawl 1

3 | 490B-05006-1 it v e V-belt 1

4 | GB1096-1979 ¥ C12x63 Key C12x63 1

5 | 490B-05004D g Crankshaft 1

6 | GB/T119-2-2000 | [FI#:4Y B10x24 Pin B10x24 1

7 | GB/T278-1989 fH7R 80203 Bearing 80203 1

8 | 490B-05102 KhA R Flywheel ring gear 1

9 | 490B-05101-7 ke Flywheel 1

10 | 490B-05001-1 RESAEAR ORI A Safe plate 3

11 | 490BT-05002 K Flywheel bolt 6

12 | 490B-13006-1 AR Flywheel bearing retainer | 1

<15 -



.16 -

RS RAL S 22 B Timing gear train assembly

-
%3
14

gy




ERF e s R B Timing gear train assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark
1 | GB/T5782-2000 | 7/~fAskiZfe M8x30 Bolt M8x30 2
2 | GB/T859-1987 g 8 Washer 8 33
3 | GB/T849-1987 g 8 Washer 8 36
4 | GB/T5782-2000 | 7<ffki8Fe M8x25 Bolt M8x25 8
5 | GB1192-2000 A4S B8x20 Pin B8x20 2
6 | GB/T5782-2000 | 7~fAskiZHe: M8x70 Bolt M8x70 8
7 | 490BPG-16001 IER AR 5 Cover 1
8 | 490BPG-16002 IER A A Gasket 1
9 | 490BPG-82014 PRI HRET Adjusting screw 1
10 | GB/T6171-2000 | 7NFHUEEE M8xI Nut M8x1 1
11 | 490BPG-82008 WS R 55 Bearing cover 1
12 | 490BPG-82009 LG S Gasket 1
13 | 490BPG-82001 JEAR End plate 1
14 | GB/T297-1994 A& 30207 Bearing 30207 2
15 | GB/T5782-2000 | 7Sk 12 M8x20 Bolt M8x20 4
16 | GB/T5782-2000 | 7~k 12 M8x40 Bolt M8x40 2
17 | 490BPG-82003 JEAA Washer 1
18 | GB/T5782-2000 | 7~k 12 M8x60 Bolt M8x60 2
19 | GB/T5782-2000 | 7<ffSk I8 M8x15 Bolt M8x15 1
20 | 490BPG-02100 UplikEgcsraidis 0il pipe 1
21 | 490B-02012-1 LR End plate 1
22 | 490BPG-82007 W Vi%e Hydraulic pump gear 1
23 | GB/T5782-2000 | 7<fAki2f: M8x50 Bolt M8x50 3
24 | 490BPG-82006 USSR R TEE T i Snap plate 1

.17 -



RS RAL S 22 B Timing gear train assembly

FF5 (A2 % B & I
No. Part No. Name Q’ty | Remark
25 | 490BPG-82004 | idHitidt Bridge gear 1
26 | GB/T276-1994 Bk 6009 Bearing 6009 2
27 | GB/T893-1-1986 | 48 75 Snap ring 75 1
28 | 490BPG-82005 UK g el Gear shaft 1
29 | 490BPG-82010 IR AR Gasket 1
30 | 490BPG-82011 IR Connecting plate 1
31 | 490BPG-82012 W Gasket 1
32 | 490BPG-82013 Vi End cover 1
33 | GB21-76 ﬁ\lfgﬁ S%EE%’% Bolt M10x45 2
34 | GB/T859-1987 HE 10 Washer 10 8
35 | GB/T849-1987 HE 10 Washer 10 8
36 | 490BPG-02003 M 2 1E B P 4S Pump timing gear 1
37 | 490BPG-02006 IERHE Timing idle gear 1
38 | 490B-02005 IERHE R E Bushing 1
39 | 490B-02004 Pt de Idle gear shaft 1
40 | 490BPG-82002 | PRisgE Screw 1
41 | GB/T5782-2000 | 7SFAKIRME M12x45  Bolt M12x45 1
42 | GB/T859-1987 AU E 12 Spring washer 12 1
43 | 490B-02011 MASHINERT A End cover 1
44 | 490BPG-02009 M E R AT Camshaft timing gear 1
45 | GB/T1096-1979 | % C12x63 Key C12x63 1
46 | 490BPG-02007 i A 5 Crankshaft timing gear 1
47 | GB/T5782-2000 | 7SSk IR M8x45 Bolt M8x45 1
48 | 490BPG-16003 IER RS Timing gear housing 1

.18 -



ERF e s R B Timing gear train assembly

5 (A= % B & I
No. Part No. Name Q’ty | Remark
49 | 490BPG-16009 IERT AR E S Gasket 1

50 | GB/T5782-2000 | 7~ff-kIZHe M8x75 Bolt M8x75 2

51 | 490BPG-16008 WML S8 Gasket 1

52 | 490BPG-16004 M S =2

Connecting flange

.19 -



Cylinder head cover assembly

UL K

.20 -



RELEEE AL Cylinder head cover assembly

5 (A=) PR Bie| & F

No. Part No. Name Q’ty | Remark
1 | 490B-11013B i 1 25 Cap 1
2 | 490B-11014 T 11 g g Cap gasket 1
3 | 490B-11006 A AR Seal washer 4
4 | 490B-11100A ST BRI Cylinder head cover 1
5 | 490B-11004 ST T EAR IR Rubber pad 1
6 | GB/T827-1986 FRENET 2x5 Rivet 2x5 4
7 | 490B-11009-1 i Nameplate 1
8 | GB/T923-1988 SRR M8 Nut M8 4

« 21 -



HLIBZE ML R A Oil pump and oil pipe assembly

{\\k. 4 \__\ | S
\“@ “\"-,, 14 16

Q;In 11

.20



HLIMZR AL BB AL

Oil pump and oil pipe assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark
1 | 490B-31203 (B4 5 Pin 2
2 | 490B-31001 MUMZRAG Bk 0il pump driving gear 1
3 | 490B-31004 GIRTHESESLEN 0il pump housing 1
4 | GB/T97-1-1985 | “F#E 8 Washer 8 5
5 | GB/T93-1987 R 8 Spring washer 8 5
6 | GB/T5783-2000 | 7~FAk1ZEH: M8x30 Bolt M8x30 1
7 | GB/T5783-2000 | 7~FAk1EH: M8x20 Bolt M8x20 2
8 | 490B-33000 IRTiiK=47:9595% Piping assembly 1
9 | 490B-33005 B Gasket 1
10 | GB/T6170-2000 | /NFHUEERE M8 Nut M8 2
11 | GB/T5782-2000 | XKUEAE M8 Stud M8 4
12 | 490B-31100A HLIMAR TGS EB 1 Screen filter 1
13 | 490B-31006 GIRTHESEosr Yoy Oil filter gasket 1
14 | 490B-31005 ML ZE 55 Cover,oil pump 1
15 | GB/T308-1989 BEk 10 Steel ball 10 1
16 | 490B-31003 PR fi] 53 Spring 1
17 | 490B-31002 PR ARET Screw 1
18 | GB/T6171-2000 | NFIEEE M14x1.5 Nut M14x1.5 1
19 | GB/T6173-2000 ﬁﬁﬁ?ﬁ L e Nut M14x1.5 1
20 | 490B-31007 GRS Y Cover,oil pump gasket 1
21 | 490B-31202 N+ Inner rotor 1
22 | 490B-31008 G ¥ Outer rotor 1
23 | 490B-31201 GIR[HERR Shaft of oil pump 1

.23 .



B AERE Cooling water pump and fan assembly

.24 .



e HIKAE XU R PF

Cooling water pump and fan assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark
1 | GB/T5782-2000 | 7~fAkiZfe M8x70 Bolt M8x70 4
2 | GB/T93-1987 R 8 Spring washer 8 4
3 | 490B-41100 AU F A Fan 1
4 | 490B-41003-3 AU E R Gasket 1
5 | 490B-41002 AU B i e Fan pulley 1
6 | 490B-41001 AU JE Fan belt 1
7 | GB/T6178-2000 M%ﬁﬂ@ﬁ%ﬁ Nut M10 1
8 | GB/T93-1987 JEEAAPE 10 Spring washer 10 1
9 | GB/T97-1-1985 | F#vE 10 Washer 10 1
10 | 490B-42001 AUk B A G Fan pulley hub 1
11 | 490B-42011 ik 40 Snap ring 40 1
12 | GB/T278-1989 DI Bearing 2
13 | 490B-42003 LI Sleeve spacer 1
14 | GB/T1099-1979 | H# 5x19 Key 5x19 1
15 | 490B-42002 y & Water pump shaft 1
16 | GB/T5782-2000 | 7~k 12 M8x70 Bolt M8x70 1
17 | GB/T97-1-1985 HE 8 Washer 8 4
18 | 490B-42004 TRIEAR Water pump housing 1
19 | GB1152-1989 THAR 0il cup 1
20 | 490B-42005 IR AR 1R Gasket 1
21 | GB/T5782-2000 | 7<fAki2f: M8x50 Bolt M8x50 3
22 | 490B-42011 IR R Ae) Gasket 1
23 | 490B-42006 TR PR Back plate 1
24 | 490B-42008 IKEEN Water pump impeller 1
25 | 490B-42009 7K e Water seal 1

.25 .



15

.26 -

USTHLZSIHERZ

Fuel supply system assembly




SIEESTHESS

Fuel supply system assembly

T 5 FR Bom & F
No. Part No. Name Q'ty | Remark
1 | 490B-21002 M AL =2 R Gasket 1
2 | 490B-21001 el Fuel injection pump 1
A T NN BEai¢:==n ﬁ
3 | GB/T29-1-1988 ﬁﬁ%‘ FA AR b Mex2s 3
4 | 490B-23501 R4 Clamp 6
5 490B-23502 TR Rubber gasket 6
6 | GB/T93-1987 JHEEAAE 6 Spring washer 6 3
7 | GB/T6172-2000 | /NFIERE M6 Nut M6 3
8 | 490B-22000 Rl Fuel injector 4
9 | 490B-25100-2 I A [T A Injector leak—off pipe 1
B S Ist cylinder high pressure
10 | 490B-23100 oL e RIS fuel tube 1
B e p R T o 2 2nd cylinder high pressure
11 | 490B-23200 o L RIS fuel tube 1
_ R N R 3rd cylinder high pressure
12 | 490B-23300 o =L R A fuel tube 1
B - e T e 4th cylinder high pressure
13 | 490B-23400 S DU R R I A fuel tube 1
14 490B—25200 ﬂﬁiﬁ%&ﬁuﬁ?mﬁﬁ?m% Fuel supply tube fI'OI’Il fuel 1
H filter to injection pump
15 | 490B-24000A SEIHUETE A Fuel filter 1
16 | GB/T97-1-1985 | K& 8 Washer 8 2
17 | GB/T93-1987 S ARLE 8 Spring washer 8 2
18 | GB/T5783-2000 | 7~ff-kIZE#E M8x30 Bolt M8x30 2
19 | 490B-25300 AR 2UETE A Fuel supply tube from 1
g supply pump to fuel filter
20 | 490B-25401-4 | I HEE Fuel supply pump |

connector

.27 .



PLIME S GRS ML TR B ALERL  Oil filter starting motor

and charging generator assembly

.28 -



ML IS GRS ML TR BALERL  Oil filter starting motor

and charging generator assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark

1 | 490B-32000B MRS 4% 0il filter 1

2 | 490B-53100 S AL g\eﬂgjﬁ;ﬂf lever for |

3 | GB/T97-1-1985 | P4 8 Washer 8 1

4 | GB/T93-1987 R 8 Spring washer 8 1

5 | GB/T5783-2000 | 7~FAkME4: M8x25 Bolt M8x25 1

6 | 490B-51000 EBHLL Starting motor 1

7 | GB/T5782-2000 | /Nfki8HE M10x80  Bolt M10x80 1

8 | 490B-52000 ALt 6 HL A HLIL Charging generator 1

9 | GB/T97-1-1985 | F-#vE 10 Washer 10 1

10 | GB/T93-1987 JEEERE 10 Spring washer 1

11 | GB/T6170-2000 | /NFHUEERE 10 Nut 10 1

.29 .



